
Express Lane Machine Operation, Maintenance, and Parts Manual 

400-294-005  Rev. Date 04/10  7-4

Frame Assembly – Base Plate and Side Plates 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 



Parts 

400-294-005  Rev. Date 04/10 7-5

 
Frame Assembly – Base Plate and Side Plates 
 

 NUMBER DESCRIPTION   NUMBER DESCRIPTION 
1 294-115-633 Base Plate 20 951-638-068 Washer, #10, External Tooth, Countersunk, SS 
2 294-115-618 Side Plate, Right 21 01-123 Screw, Phillips Flat Head, 10-32 x 5/8 
3 294-115-619 Side Plate, Left 22 951-148-008 Washer, ¼, Split, Black 
4 294-002-527 Idler Wheel Assembly, Right 23 809-849-125 Screw, Hex, ¼-20 x ¾, Black 
5 294-002-528 Idler Wheel Assembly, Left 24 809-865-165 Screw, Hex, ¼-20 x 1, Gr 8, Black 
6 SA-3012 Duster End Plate Roller 25 844-049-002 Nut, ¼-20, Stover 
7 294-115-613 Caster Bracket, 2-inch 26 844-065-002 Nut, 3/8-16, Stover 
8 294-115-614 Caster, 2-inch 27 294-115-573 Guide Roller Spacer 
9 294-115-615 Caster, 3-inch 28 711-504-046 Grommet, 1/2-inch 
10 294-115-081 Handle Tube 29 04-078 Rubber Grommet 
11 951-164-002 Washer, 3/8, Split, Black 30 A-2037 Power Cable Hook 
12 809-865-165 Screw, Hex, 3/8-16 x 1, Black 31 01-001 Screw, Phillips Round Head, 6-32 x 3/8 
13 809-865-205 Screw, Hex, 3/8-16 x 1-1/4, Gr 8, Black 32 01-416 Nut, 6-32, Nylon Locking 
14 948-767-138 Washer, 3/8, Flat, Black 33 810-257-120 Screw, Socket Head, 5/16-18 X ¾,  Black 
15 294-115-058 Guide Roller Axle 34 01-063 Washer, 5/16, Split 
16 SA-0244 Guide Wheel Assembly 35 01-062 Nut, Hex, 5/16-18 
17 01-161 Phenolic Washer 36 A-0794 Caster Spacer 
18 A-0024 Guide Roller Spring 37 294-115-259 Handle 
19 A-0025 Guide Roller Washer    

 
 
 
 
 
 
 
 
 
 
 
 


